	Table 2. Medication Summary

	On Admission
	Over the 37 Hours
hospital Stay

	1000 ml normal saline 0.9% infused over 30 minute
	Continue IV fluid by rate 80 ml/H

	Noradrenaline 0.01 mic/kg/ min IV infusion
	Titrated Noradrenaline up to 3.3 mic/kg/ min IV infusion
Adding adrenaline up to rate 2 mic/kg/ min IV infusion

	Sodium bicarbonate 150 meq of 8.4 % diluted in 1 liter of dextrose 5% was given IV infusion over one hour
	Continue bicarb same dose every 4 hours according to the ABG

	100 ml dextrose 25% IV
	

	5 ampolues Flumazenil 0.5 mg IV sequentially
	

	Vitamin B 100 mg IV slowly
	

	Folinic acid 50 mg IV every 6 hours.
	Continue Folinic acid same dose
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